
Design and modeling of an on-site grey water treatment 

plant for a hotel building 

 

Abstract 

As the United States is making a significant move towards rejoining the Paris 

Agreement on climate change, there is a high demand for sustainable solutions across various 

industries, including construction and hospitality sectors. The aim of this project was to design 

and model an on-site greywater treatment system for a hotel building for the effective reuse of 

sewage water. The study considered Los Angeles, California, as a case study location and 

referred to respective climate conditions and construction standards. This study considered 

various options of greywater treatment plants such as Membrane Bioreactor (MBR), 
[...]
Alkalinity [mg/L (CaCO3)]] 168.6 ± 15.8 227.4 

Conductivity, µs/cm 767.4 ± 35.8 971.3 

pH 6.9 ± 0.6 7.0 

Total suspended solids (TSS) [mg/L] 43.4 ± 32.5 195.4 

Volatile suspended solids (VSS) [mg/L] 38.5 ± 10.9 149.8 

Total nitrogen (TN) [mg/L] 9.2 ± 4.7 25.5 

Total Kjeldahl nitrogen (TKN) [mg/L] 9.2 ± 4.1 25.1 

N-NH4
+ [mg/L] 5.9 ± 3.2 14.4 

P-PO4
3- [mg/L] 0.79.2 ± 4.71.4 6.7 

Total pathogen count [CFU/100 mL] 1.5×107 4.1×107 

Total coliform count [CFU/100 mL] 1.4×106 4.1×106 

E. coli [CFU/100 mL] 0 1.1×106 

 

For the design of grey water treatment systems, either average or maximum values were 

used specifically with the aim of creating the most adverse operating conditions for the gray 

ware system. The concentration of other chemicals that needed to be specified within the 

software were set to remain as default values for common wastewaters. 

2.2. EPA standards for reclaimed water 

Various standards exist for controlling the amount of different chemicals in effluent and 

reclaimed waters. Li, Wichmann and Otterpohl (2009), for example, reviewed the wastewater 

reuse standards for Germany, China, USA, Japan, and Australia. Yoonus and Al-Ghamdi 

(2020), on the other hand, presented the corresponding wastewater reuse standards for 

Jordan, Tunisia, Bangladesh, Qatar, USA, and Japan. These standards are quite similar in 

essence and restrictions that they impose are based on the purpose of reuse. Mostly, these 

standards set limits on such parameters as BOD, COD, total suspended solids (TSS), pH, NO3, 

TN, turbidity, fecal coliforms, etc. For the purposes of the Hotel design, the reclaimed water 

quality standards set forth by the U.S. Environmental Protection Agency (2012) were used. 

Namely, the standard for agricultural irrigation and urban reuse of grey water were adopted. 

The treatment goals required by this standard are provided in a tabulated form in  

Table 2 below. 

 

Table 2. US EPA Standards for reclaimed grey waters for restricted and unrestricted reuse. 

Category Treatment Requirement Applications after the treatment 

Unrestricted reuses BOD5: max. 10 mg/l 



Faecal coliforms: max. 10/ml   Toilet flushing, landscape 

irrigation, laundry, fire 

extinguishing, irrigation of crops, 

fruits and vegetables, street 

washing. 

Turbidity: max. 2 NTU 

pH: 6-9  

Residual chlorine: max. 1 mg/l  

Total coliforms: max. 100/ml   

Restricted reuses 

BOD5: max. 30 mg/l  Limited irrigation of landscape, 

subsurface irrigation of non- 

edible and edible crops, fruits and 

vegetables. 

Detergent (anionic): max. 1 mg/l  

Faecal coliforms: max. 10/ml  

pH: 6-9  

Residual chlorine: max. 1 mg/l  

Total coliforms: max. 100/ml  

TSS: max. 30 mg/l 

Since reclaimed grey water from the Hotel was used for both restricted and unrestricted 

uses, the standard for the latter was used since it sets more stringent requirements and demands 

the grey water to be treated until higher levels of purity. 

3. Design of a grey water treatment system 

 

3.1. Review of available grey water treatment technologies and reasoning for shortlisting 

Similar to potable water treatment, there are generally three main classifications of grey 

water treatment technologies — biological, chemical, and physical treatment technologies 

(Yoonus and Al-Ghamdi 2020). In all these cases, the treatment must be preceded by a pre-

treatment step which separates solids from the liquid and must be followed by a post-treatment 

step which disinfects the water before releasing from the plant.  

Physical treatment technologies include primarily those which include adsorption by 

granular activated carbon, coarse filtration by sands and soils as well as fine filtration by 

membranes. Generally, this type of treatment clarifies the water from solids and reduces the 

content of organic pollutants (Yoonus and Al-Ghamdi 2020). This is achieved by three ways: 

(1) physical separation of particles by filters, (2) chemical removal of contaminants by 

adsorption to the solid particles of sand, and (3) consumption of nutrients in grey water by 

microbial organisms. According to Al-Mughalles et al. (2012), physical treatment by sand 

filters and granular activated carbon (GAC) are able to achieve more than 65% COD removal 

rate. However, the most effective physical grey water treatment technologies are those that use 

pressure-driven membrane filtration techniques, namely micro-, ultra-, nano-filtration and also 

the Reverse Osmosis (RO). These technologies have limitations, such as high energy 

consumption and high fouling rate, i.e., membranes must be replaced with a high frequency. 



Moreover, according to Li, Wichmann and Otterpohl (2009), physical treatment technologies 

have to be combined with other proper technologies to yield adequate removal of surfactants, 

organic matter, and nutrients. 

Yet another category of technologies for grey water recycling is chemical treatment, 

which includes techniques, such as coagulation, flocculation, photocatalytic oxidation, ion 

exchange, and many others (Yoonus and Al-Ghamdi 2020). In fact, it is relatively rare that 

chemical processes are reported to be effective in grey water treatment (Li, Wichmann, and 

Otterpohl 2009). Pidou et al. (2008) experimentally investigated the effectiveness of chemical 

grey water treatment technologies and concluded that the efficiency of organic removal is not 

sufficiently high to satisfy reclaimed water quality standards of all the countries. Li, Wichmann 

and Otterpohl (2009) further corroborates this statement by arguing that chemical treatment 

technologies are only effective for the treatment of low-strength grey waters. 

Lastly, a group of technologies that is considered the most effective against medium 

and high strength grey waters are the biological treatment technologies. This group includes 

technologies, such as sequencing batch reactor (SBR), membrane bioreactor (MBR), rotating 

biological reactor (RBC), up-flow anaerobic sludge blanket (UASB), continuous flow 

sequencing reactor (CFSR), and others (Yoonus and Al-Ghamdi 2020). A common feature of 

all these technologies is that they employ microorganisms for removal of organic matter. 

Generally, biological treatment technologies are often found to provide superior performance 

in terms of the treatment of grey waters. Lamine, Bousselmi and Ghrabi (2007), for example, 

reports that SBR plant was able to achieve a 90% COD removal. However, among all the 

biological treatment technologies, the one that is thoroughly investigated and the most 

frequently cited by the scientific community is Membrane Bioreactor (MBR). Bérubé (2010) 

argues that the global market for this technology has already been above 1.3 billion US dollars 

in 2010 with a 10% annual growth rate and is stated to be an ideal technology for applications 

involving wastewater reuse. 

The primary criterion for shortlisting technologies for further design in the GPS-X 

software was the technical performance, i.e., the capacity of a technology, as reported in review 

papers, to reduce the content of chemicals to the levels required by the standards. With this 

logic, chemical treatment technologies were not considered as they are only effective against 

low-strength grey waters. According to Yoonus and Al-Ghamdi (2020), among the physical 

treatment technologies the most promising ones are nanofiltration and reverse osmosis. 

However, they need to be coupled with a biological treatment technology as they are not good 

at removing COD content (Li, Wichmann, and Otterpohl 2009). As per biological treatment 



technologies, studies report that SBR and MBR are very attractive options due to their high 

efficiency against medium and high strength grey waters (Li, Wichmann, and Otterpohl 2009). 

The latter is also reported to be particularly cost effective solution for collective use by more 

than 500 residents (Li, Wichmann, and Otterpohl 2009). Considering all of these, the design 

was performed on MBR, SBR, and RO technologies. The latter in particular was coupled with 

a biological treatment technology, as recommended by the literature (Li, Wichmann, and 

Otterpohl 2009; Yoonus and Al-Ghamdi 2020).  

3.2. Membrane Bioreactor (MBR) 

Membrane Bioreactor is one of the most widely used grey water treatment technologies. 

It consists of very simple components and, in fact, it is derived from the conventional activated 

sludge (CAS) system (Bérubé 2010). Similar to CAS, it uses microorganism and other 

biomasses to remove contaminants from the wastewater. The main difference in their physical 

processes is that the former uses the secondary clarifiers and granular filters to retain the 

biomass, whereas the latter filters them using membranes. At early stages of development of 

MBR, membranes were mostly external and standalone. At present, almost all MBR systems 

use submerged membranes since it (a) simplifies the process and (b) reduces the required 

capital and operational expenses, while yielding the same treatment performance as the MBR 

with standalone membrane (Bérubé 2010).  Figure 2 below illustrates the process schematics 

of submerged MBR and CAS plants. 

 

Figure 2. Process schematics of (a) submerged MBR system and (b) conventional activated 

sludge (CAS) system 



The advantage of the MBR system is that it has small footprint area, which is very much 

critical in the case of the hotel in Los Angeles, and consistently good effluent quality 

(Atanasova et al. 2017). The system is also quite robust to changes in the grey water quality 

(Bis et al. 2019; Bérubé 2010). Although it is reported to have a relatively high cost, for 

multistory buildings, it is economically viable to implement the system with  approximately 15 

years of payback period (Jabornig 2014).  

3.2.1. Design of MBR plant by GPS-X software 

For the design of plants, the GPS-X software developed by Hydromantis Inc. was used. 

GPS-X (Hydromantis Inc. 2021) is the leading and the most advanced software for design, 

modeling, and optimization of wastewater treatment plants. Generally, the process of designing 

gray water treatment systems consisted of constructing a layout of each respective grey water 

treatment plant, identification of the most significant and sensitive design parameters by 

optimization of these parameters to achieve satisfactory effluent quality at a minimum cost and 

space. 

Figure 3 below demonstrates the layout of the MBR plant, which was modeled through 

the GPS-X software. 

 

Figure 3. Layout of the MBR plant as modeled in the GPS-X software. 

As can be seen from this schematic diagram, first, 110 m3/day of water enters through 

an influent pipe and passes through coagulation and flocculation steps. For coagulation and 

flocculation, alum, Al(SO4)2·12H2O, and PACl solution, PAC-Al2(OH)nCl(6-n), were used, 

respectively. In these two stages, suspended solids and colloidal particles get enlarged in size 

by adhering to each other and eventually settle. Upon passing through the primary clarifier, 

this water passes through the MBR tank with four reactors in it connected in series. This is 



followed by disinfection through chlorination and, eventually, transmitting clean water through 

the effluent pipe. There is also a secondary cycle for the flow of sludge: it passes through the 

thickener (makes the sludge denser by removing excess water), digester (breaks down organic 

matter inside the sludge into carbon dioxide and methane gases), and dewatering tank (converts 

slurry sludge into a solid by removing liquid contained in it). Throughout this process, the 

water removed from the sludge is redirected to the primary cycle of grey water treatment and 

the final sludge that undergoes through thickener, digester, and dewatering tank is disposed 

through special transport to sludge gallery. The Sankey diagram shown in Figure 4 illustrates 

how the total flow rate of influent grey water gets distributed through the plant at various stages. 

 

Figure 4. Sankey diagram showing the distribution of flow rate of grey water throughout the 

plant. 

After manual sensitivity analysis, it was determined that the most influential parameters 

in the case of the MBR plant shown in Figure 3 were the chlorination dosage, volume of 

chlorination tank, dosage of alum in the coagulation stage, dosage of PACl solution in the 

flocculation stage, dissolved oxygen (DO) setpoints in each of the four MBR reactors as well 

as volumes of these reactors, and, lastly, solids capture rate of MBR tank, which has to deal 

with the characteristics of membrane, its pore size, operational pressures, etc. Table  

summarizes the list of these parameters, search ranges used for the optimization process, and 

the final optimum values obtain thereafter. 

Table 3. Parameters used for optimization of the MBR plant’s operation, search ranges, and 

final optimum values. 

Parameter Optimum Units Search Range 

Cl2 5.7 mg/L 2.0-9.0 

Vchlorification tank 2.6 m3 1.0-8.0 

Alum 4.3 mg(Al)/L 0.0-15.0 



PAC-Al2(OH)nCl(6-n) 3.6 mg(Al)/L 0.0-15.0 

DOsetpoint, 1 1.9 mg(O2)/L 0.0-10.0 

DOsetpoint, 2 1.9 mg(O2)/L 0.0-10.0 

DOsetpoint, 3 1.9 mg(O2)/L 0.0-10.0 

DOsetpoint, 4 1.9 mg(O2)/L 0.0-10.0 

VMBR 2.1 m3 0.0-10.0 

(Solids capture rate) MBR 0.999 - 0.99-0.9999 

After undergoing the treatment process, the content of BOD5, TSS, residual Cl2, total 

coliform count, and pH have changed as shown in Figure 5. 

 

  

  

Figure 5. The limits set by EPA standards and the content of BOD5, TSS, residual Cl2, and 

total coliform count within the grey water after the treatment with MBR. 

The content of all the chemicals is below the limits set forth by EPA. The graph for pH 

level is not shown, but it does not change during the treatment by this plant, i.e., it stays constant 



at 7.0 as it was initially. Other than these, the magnitude of some important parameters is 

presented in Table  so that changes occurring during the treatment can be better observed. 

Table 4. The magnitude of some important parameters before and after the treatment with 

MBR plant. 

 
Before After 

BOD5 [mg/L] 295 4.77 

pH 7.0 7.0 

TSS [mg/L] 195.4 7.37 

Residual chloride [mg/L] - 0.956 

Total coliform [CFU/100 mL] 4.1×106 9.061 

Total COD [mg/L] 535.1 39.1 

Alkalinity [mg/L (CaCO3)] 227.4 14.73 

VSS/TSS 0.767 0.775 

TKN [mg/L] 25.1 5.58 

N-NH4
+ [mg/L] 14.4 3.29 

P-PO4
3- [mg/L] 6.7 1.82 

To further illustrate the dynamics of changes in the plant, two more Sankey diagrams 

are presented in Figure 6 and Figure 7, which display respectively the spatial distribution of 

TSS and COD in the plant: 

Figure 6. Sankey diagram showing the distribution of the amount of TSS in the water 

throughout the plant. 

 



Figure 7. Sankey diagram showing the distribution of the COD levels in the water throughout 

the plant. 

As can be observed from Figures 6-7, most of the TSS and COD are removed during 

the primary clarification stage. 

3.2.2. Verification by hand calculation 

This section presents the hand calculations used to verify the validity of software 

modeling results. It is important to emphasize that not all the calculations can be done by hand 

since (a) the plant consists of multitude of sub-elements in each of which the content of 

chemicals undergo some changes and (b) software design was conducted through dynamic 

simulations meaning that there is no steady state condition and the concentration of chemicals 

in each successive time period is directly or indirectly influenced by conditions in the previous 

timestep. Thus, calculations presented below are completely in line with the software results. 

First, coliform count was calculated as follows (Hydromantis 2019): 

𝑙𝑜𝑔 𝑖𝑛𝑎𝑐𝑡𝑖𝑣𝑎𝑡𝑖𝑜𝑛 =
(𝑐ℎ𝑙𝑜𝑟𝑖𝑛𝑒 𝑑𝑜𝑠𝑒)(𝑉𝑡𝑎𝑛𝑘 𝑄⁄ )(𝑡10,𝑟𝑎𝑡𝑖𝑜)

(0.2828)(𝑝𝐻2.69)(𝑐ℎ𝑙𝑜𝑟𝑖𝑛𝑒 𝑑𝑜𝑠𝑒0.15)(0.933𝑇−5)